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Conditions

This repert may be reproduced and distribuled 1o your clients, provided that it is reproduced and
distibuted in full.

Specimens will be disposed of four waseks from the date of this report, unless slhamnsise instructed,
Opinfons, comments and inlerpretations expressed inthis report are shown in Halics,

Copies of INSPEC interpretations referenced in this repodt ane availlable upon request.

Tesls marked B arg not induded in our ACLASS Scope of Accreditation.

This report has been provided in accondance with ow standard Terms of Business, which can be
wiewed at, and prnted from:

If you have difficulty accessing the Terms of Business, you may contact us for a copy.
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Summany of agsessmant” - EN 155:3002

Clausa Roquirermant Al‘mt

4.1 Design & ergonomics NAp

42 Materials and construction Ltg g

4.3 Static prefoading i Pass

4.4 Crhynarmic perormands o Pass

45 ' Static sirength @ Pass

6 Karking and information

6 Marking

7 Infrrmation

& Packaging o '#__M
Summary of assessment” - EN 354:2002

Clause Requirement ﬁr‘mt

4.1 Design & ergonomics

4.2 Katerials and construction & Lid

4.3 Siatic stoendgth L]

Dynarnic slrenglh for lanyards with an incorporated

e adjusiment device

4.5 Marking and information

G Marking

T Information supplied by the manufactuner
B Packaging

& INSPEC Interpretation apelies
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Summary of assessmont - N 234:2010

Clausa Roquirermant ""l‘mt
4.1 Dezign & engonasmics T .
4.2 Materials i
4.3 Terminations !
4.4 Slippage - adjustabli length lanyards @
45 Static strengin v o Pass |
55 Dynamic strength - adjustable length famyands
46 Slatic strength after dynamic strength - adjustable length

laryards
4.7 Cormosion resislanc:
4.8 Marking and information
6 Marking N i . __
7 Information supplied by the manufacturer '
& Fackaging

Shading shows (he clauses requesied, Ay other dauses were nol requested.
Pass Requirement salsfied.

Lid | Testing requested was insufficient completely to venfy compliance with the clause.
Refer to the "Resull detalis™ section for mone information,

Fail Requirement nod satished, Refer loihe "Resull delails”™ section for more information,
NAs | Assessment not carried out.

MAp | Requirement not applicable.

NT | Requested but not tested due to early termination following failure.

* Assessment relates only 10 those specimens which wers tested and ane the subject of this repor.
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Submisslon dotails

Product | Quantity  Daterecalved | INSPEC specimen no.
_ _ (job 2€052+)
Twin legged energy absorbing Lanyard,
S l. 05 | 16Apn 2015 011008 |
Procedures

The specimens delailed within the submissions above weng used for the tests covered by this repod.

Tesling was performed in accordance wilh EN 3552002, EN 3542002 and EM 3542010 unless
otharwise specified below. Reference should be made 1o these slandards when reading this report.

Unless stated otherwise, specimens ware tested in the conddion as recaived by INSPEC.
Testing was periormed al INSPEC's laboratony in Kunshan, China,
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Bosult dotails — EM3SS:2002

4.1

4.2
4.2.1

4.3

4.5

Deslgn and ergenomics

Page 6 of 13

Specimen 2005203 was assessed against the general requirements specified in clause 4.1 of

EN 383:2002. The detaed resulls of the assessment are given on page 7 of this repo.

Matarials and construclion
Ganaral
Specimen 2005204 was assessed,

The specimen did incorporale a twin legged lanyard thal canngl be removed without
mastilating the lanyards or withoul the use of special tools,

The lanyard satisfied the requirements specified in clause 4.2 of EN 3542002 and
clause 4.5 of EM 354:2010, See delail results on page B and 9 of this report.

Testing of connectors. incorporated into the lanyards was nol requested.
Static preloading
Specimen 2005202 was assessed,

Static prefoading was performed on the energy absorber of the specimen as a
COMponen,

The permanent extension of the specimen caused by activation resulling from a
prefoad of 2 kM was 10 mm, This is less than the 50 men masimum permeted.

Dynamic parformanca
Specimen 2005203 was assessed.
The length Lt of the specimen (including energy absorber, one leg of the lanyard,

scaffold hook, and carabiner), measured o the neares! 1 mm between load bearing
points, was 1780 mm.

The maximum braking force developed by the specimen during the drop lest was
4.3 kM. This was lass than the 8 kN madmen permitled. See page 1 of Anne for the
forceftime cunve,

Thes arrest distance H measured during the drop test was 4445 mm.

The reguirement is that H zhall be lezs than the value (2 Lt + 1, 750) mm, whera L1 iz
ATE0 i, (B bergth réponied above, Thus, ihis valhee is 5310 man. The neguirement
was therefore satisfied,

Static strongth

Specimen 2005203 was assessed against Recommendation for Use sheet # 63,
rev 07 issued by thi Co-ordination of Motfied Bodies and dated 17102012 = in
particular, Test 2,

When thus tested, the specimsen withsiood the 9 kN force apphed for 3 minules withoul
separafing, learng or rupluring,

Ltd

Pass

Pass

Pass

Pags
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Packaging
Specimen 2005201 was assessed.
The specimen was wrapped in a clear plastic bag.

EN 3E3:2002, Clause 4.1, Design and ergonomics

A fall amest system shall be 50 designed and manulacturned:

that, in the foresesable conditions of use for which it is intended. the user can parform
the risk-related aclhity nofmally while enjoying appropriate prolaction of the highast
prossible leved,

as 1o preclude risks and olher nussancs factors under foreseeable condiions of use:;

a% to facilitale cormect positioning on the user and to remain in place for the foreseeable
pencd of use, beaning in mind ambient factors, movements 10 B¢ made and posiures (o
be adopted. For this purpose, il shall be possible (o optimize the adoption of a full body
hamess 1o user marphology by all approgaiate means, such as adequate adgjustment
elemenis of the provision of an adequale size range;

that il is as ligh! as possible without prejudicing design strength and efficiency;
as o become nol incorectly adjusted withoul the users knowledge under the
foreseeable conditions of use;

that, under the foresesable conditions of use, the vertical drop of the user i minimized to
preven] collisgion with obstacles and the braking force does nol howewver, altain the
threshold value at which physical injury of the tearing or nupture of any component of
abmant which might cause the user 10 Tall can be expeciid 10 oSowr;

that, afer arresting, the user is maintained in 3 comect posibion in which he may await
help if necassany,

Page 7 of 13

Pazs

MAS

MAS

MNAs

Mz

HAp

Ondy the characterisbics given inoindents 3, 5 and 7 lend ihemseives o objeclive assessment.
Compliance or gthersise with the relevant European slandard, agains! which the specimen has been
tested, support the assessmenis made against those characleristics.

The characleristics given in the other indents, whilst being desirable atiribules, canndl be cbiectively
assessed by a testing laboratory, because they invodve parameters about which the technician may
Fiave anly an opinion. nol factual knowledge.
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Bosult dotails — CM 3542008

d.2

421

4.2.2

4.2.3
4.2.4
d4.2.5

Matarials and construction
Genaral
Specimen 2005204 was assessed,

The specimen was a ficed length, twin legged webbing lanyards with an integral
energy absorber. The larmyards waene of equal lengths.

The free ends of thie lanyards incorporated an integral scaffold hook each. The free
end of the energy absorber incorporated a carabiner. Thus the free ends of the
larmyards were suitably terminated,

Splices were nol used for the lanyard terminalions,

The length of the specimen, measured (o the nearest 1 mm bebween load bearing
points, was 1700 mm. This is less than the permifbed maximum of 2 m,

Thesre weere no metallic elements incorporated into the lanyard.

Flbra repes and webbing

The malerials of the specimens were nol assessed, Manufaciurer to certify.

As the specimen 2005204 passed clpuse 4.5 of EM 354:2010 (see results on page 9
of this repor), the malenals used in the specimen may be deemed 1o be sullable for
thair inlended use,

Wire ropes

Chains

Conneclors

Tesling of connectors incorporated inlo Lhe lamyards was nol requested.
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Pass

Pass

MNAs

Pass

£ E

MNAz
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Result dotalls = EN 3342010
4.5  Statlc stréength = twin legged lanyard swith Integral energy absorbear

Specimen 2005204 wasz assessed agains! Recommendation for Use sheet # 63;
rey. 01 issued by the Co-ordinalion of Molified Bodies and dated 17102012 - in
padicular Test 1 and MNole 3.

VWhen lasted in accordance with 5.7, the spacimen withsiood the 22 kM force applied Pass
for 3 minutes without separaling, 1Eanng o rupluring.
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Clausa Tast Uncertainty
41 Design & ergonomics -
See relevant
4.2 Materials and construction repadts I
Length +5 8mm |
43 Static prefoading £0.4%
) Maximum breaking force £4.0%
o4 DG PTG Maximum arrest distance +20mm
4.5 Static strenglh =
4.6 Marking and information -
& Marking | -
7 Infarmation | .
8 Packaging .

* The acceplance crlenon for this test i a siraightiorward “Pass/Fail”, rather thanm 3 mumencal
value. Consequently, as there is no value 1o be reporied, uncertainty has nol been reported either.

Values expressed as a percentage (%) are relalive,

It should be noted that the above values have not been taken inlo acoount when making assessment to
the passiad critenia,
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Clausa Tast Uncertainty
4.1 Design & ergonomics -
421 Materials and construction - length of splice Length £0.65mm
4,22 Materials and construction = length of lamyard Length :-‘E.‘Jrnm_l_,
4,24 Materials and construction Corrogion™ |
4.3 Static sirenglh 20L4%
dd mamni: sirength - laryards with an incorporated adpsiment %
4.5 Marking and informalion =
& Marking s
T InBoraiion -
g Packaging -

* The acceplance criterion for this test s a stralghtforward “Pass/Fail”, rather than a numerical
wvalue, Consequently, as there is no value to be reporied, uncertainty has not been reported either,

Values expressed a5 a percentage (%) are refalive.

It should be noted thai the above values have nol been laken nlo accoun when making assessmient fo
thie pagaiadl critenia,
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Clausa Tast Uncertainty
4.1 Design & ergonomics -
416 Materials and construction — length of lanyard Length #2.5% mm
42 | Materials f I~
4.3 Terminations - |
4,34 Terminations = kengih of knot Lail Length 1.8 mm
4.4 Skppage £1.1%
4.5 Static strength "
4.5 Dynamic strength "
4.7 Corrasion .
48 Marking and infermation -
& Marking oy oy
i Information - ¥
| B Packaging 8 -

* The acceplance criterion for this test is a straightiorward “Pass/Fail”, rather than a numerical
value. Consequently, as there is no value to be reported, uncerlainty has not been reported either,

Values expressed as a percentage (%) are relative.

It should be noted inat 1he above values have nol been taken inlo accounl when making assessment (o
the passfail criteria.
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ANNEX

Thig Annex comprses b sections,
1. Plots of amest fofcs versus fime. {1 page)

2. Phatograph of th product tested. {1 page)






Jinhua Jech Tools Co., Lid -

Twin legged energy absorbing lanyard,
model JE312207

INSPEC Tesling Services' sample 2C05201 21 April 2015



